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de PO} A P | L
— g Ny e 50 gpm "4 . " M/ pany i e
-50 dBm
-70 dBm
-0 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 920.74213 MHz -53,50 dBm -40.50 dB 30,000 MHz 1,000 GHz 1.000 MHz 501.35182 MHz -53.17 dBm -40.17 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -52.35 dBm -39.35 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69668 GHz -52.61 dBm -39.61 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.93045 GHz -52,83 dBm -39,82 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.88247 GHz -52.35 dBm -39.85 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98342 GHz -47.80 dBm -34.80 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93892 GHz -47.93 dBm -34.93 db
9.000 GHz 13.000 GHz 1.000 MHz 11.80989 GHz -49.99 dBm -36.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.94938 GHz -49.97 dBm -36.87 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.62199 GHz -47.40 dBm -34.40 dBb 13.000 GHz 18,000 GHz 1.000 MHz 15.91580 GHz -47.60 dBm -34.60 d&
- — e p—
L VA J - L JL 4 ‘

Dater 6 MAY 2015 23:24:17

Date: 6 MAY 2018 23:15:18

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm Offset 5.20 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
PLRIOLS | INE_ABS PARS
5_LINE_ABS
PO | -, Ao
. o~ el v
oyt
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 502.80610 MHz -53.58 dBm -40.58 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63441 GHz -54.00 dBm -41.00 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.95464 GHz -52,81 dBm -39,81 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.89243 GHz -48.00 dBm -35.00 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.80377 GHz -50.08 dBm -37.08 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.61741 GHz -47.49 dBm -34.40 dB
hid
L L J ("3
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0.00 dem  Offset 5.20 dg Mode Auto Sweep Ref Level 0.00 dem Offset 5.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PAES Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
50 de P - 50 dBm amm’ -
—— T S - P N -
[I———— W i A i/ v 1 L S——— i it
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 929.95252 MHz -53.44 dBm —40.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 862.93103 MHz -53.50 dBm -40.50 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -51.49 dBm -38.49 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67499 GHz -53.78 dBm -40.78 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.95262 GHz -52,76 dBm -39,76 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.07682 GHz -52.,30 dBm -39.80 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50392 GHz -47.90 dBm -34.90 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.67743 GHz -47.96 dBm -34.96 db
9.000 GHz 13.000 GHz 1.000 MHz 12.85877 GHz -49.85 dBm -36.85 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.86727 GHz -49,93 dBm -36.93 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.64782 GHz -47.41 dBm -34.41 db 13.000 GHz 18,000 GHz 1.000 MHz 16.63991 GHz -47 45 dBm -34.45 dB
- — e p—
L VA J - L JL 4 '

Dater 7. MAY 2015 00:10:20

Date: 7 MAY 2018 00:05:22

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm Offset 5.20 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
PLRIOLS | INE_ABS PARS
ol 2
* LR PP S P, e
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 890.68716 MHz -53.82 dBm -40.82 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69843 GHz -54.11 dBm -41.11 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.87481 GHz -52,99 dBm -39,99 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.86043 GHz -47.82 dBm -34.82 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.91439 GHz -50.01 dBm -37.01 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.79530 GHz -47.51 dBm -34.51 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.20 d8 Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.20 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 ddRe INE_ARS PARS _1p diBe INE_ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB -40 dBm
=50 dB PO} A 50 dBm P ] A,
[ LR VTRV AP I S LA
e ~
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 912.98601 MHz -53.49 dBm -40.49 dB 30,000 MHz 1,000 GHz 1.000 MHz 904.26037 MHz -53.61 dBm -40.61 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -52.44 dBm -39.44 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69458 GHz -52,70 dBm -39.70 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.98560 GHz -53,00 dBm -40,00 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,06512 GHz -52,90 dBm -30,90 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85643 GHz -47.97 dBm -34.97 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -47.95 dBm -34.95 db
9.000 GHz 13.000 GHz 1.000 MHz 12.37783 GHz -49.78 dBm -36.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.91089 GHz -50.03 dBm -37.03 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.62907 GHz -47.41 dBm -34.41 db 13.000 GHz 18,000 GHz 1.000 MHz 16.61241 GHz -47.30 dBm -34,30 d&
- m— - m—
L VA J - L JL 4 ‘

Date: 7 MAY 2015 00:34:51

Date: 7 MAY 2019 00:29:58

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.20 de Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
PLRIOLS | INE_ABS PARS
- A
- PURpYR VRS ol A ™
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 870.81209 MHz -53,43 dBm -40.43 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66204 GHz -53.98 dBm -40.96 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.95746 GHz -52,92 dBm -39,92 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95042 GHz -47.66 dbm -34.66 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.38983 GHz -49.85 dBm -36.85 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.61157 GHz -47.54 dBm -34.54 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0.00 dem  Offset 5.20 dg Mode Auto Sweep Ref Level 0.00 dem Offset 5.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg -40 dBm
de Jg A PO ) Ao
50 w—s 50 dBm i 1 ST .
-60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 859.66267 MHz -53,51 dBm -40.51 dB 30,000 MHz 1,000 GHz 1.000 MHz 918.31834 MHz -53.53 dBm -40.53 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -52.98 dBm -39.96 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62496 GHz -53.90 dBm -40.90 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.80425 GHz -52,72 dBm -39,72 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.01714 GHz -52.36 dBm -39.86 d
3.000 GHz 5.000 GHz 1.000 MHz 6.99842 GHz -47.88 dBm -34.85 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.86993 GHz -47.66 dBm -34.66 db
9.000 GHz 13.000 GHz 1.000 MHz 11.84938 GHz -49.57 dBm -36.57 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.90139 GHz -49,97 dBm -36.97 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.61657 GHz -47.62 dBm -34.62 db 13.000 GHz 18,000 GHz 1.000 MHz 16.63616 GHz -47.51 dBm -34.51 d&
- — e p—
L VA J - L JL 4 ‘

Dater 7 MAY 2015 00:50:43

Date: 7 MAY 2019 00:45:40

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm Offset 5.20 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
PLRIOLS | INE_ABS PARS
R A
. e L TS g
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 908.13843 MHz -53.46 dBm -40.46 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67254 GHz -54.08 dBm -41.08 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.98640 GHz -52,77 dBm -39,77 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95092 GHz -47.92 dbm -34.92 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.85377 GHz -49.90 dBm -36.90 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.62741 GHz -47.45 dBm -34.45 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0.00 dem  Offset 5.20 dg Mode Auto Sweep Ref Level 0.00 dem Offset 5.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de T -40 dBm
de il S et Y
=0 | - NPy P |50 dem— - v
-0 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 937.22389 MHz -53.61 dBm -40.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 800.86707 MHz -53.56 dBm -40.56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -40.80 dBm -27.80 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -53.01 dBm -40.01 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.85666 GHz -52,57 dBm -39,57 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.07117 GHz -52,91 dBm -39,91 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.87893 GHz -47.97 dbm -34.97 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99192 GHz -47.85 dBm -34.85 db
9.000 GHz 13.000 GHz 1.000 MHz 12.43082 GHz -49.81 dBm -36.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.96138 GHz -50.06 dBm -37.06 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.90122 GHz -47.42 dBm -34.42 db 13.000 GHz 18,000 GHz 1.000 MHz 16.58658 GHz -47 41 dBm -34.41 d&
- — e p—
L VA J - L JL 4 ‘

Dater 7. MAY 2015 01:38:47

Date: 7 MAY 2018 01:02:47

Highest Channel / 64QAM

spectum ]

Offset 5.20 de

Ref Level 0.00 dBm
SGL Count 100/100
@1 AvgPwr

Mode Auto Sweep

Limit

rwrk PARS
PLRIOLS | INE_ABS PARS

o ]

Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 896.01949 MHz -53.36 dBm -40.36 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65365 GHz -53.78 dBm -40.76 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -52,63 dBm -39.63 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99592 GHz -47.90 dBm -34.90 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.93588 GHz -49.91 dBm -36.91 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.90330 GHz -47.43 dBm -34.43 dB
( I J ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
v
Ref Level 0.00 dem  Offset 5.20 dg Mode Auto Sweep Ref Level 0.00 dem Offset 5.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PAES Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
de R} -~ 2 st 2,
50 1 e e 50 dBm — o S
-60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 802.80610 MHz -53,28 dBm -40.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 888.74813 MHz -53.61 dBm -40.61 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -46.45 dBm -33.45 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -52.59 dBm -39.59 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.97036 GHz -52,90 dBm -39,90 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.04859 GHz -52,94 dBm -39.94 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98592 GHz -47.80 dBm -34.80 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98242 GHz -47.94 dBm -34.94 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.81627 GHz -50.03 dBm -37.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.82077 GHz -49.63 dBm -36.63 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.62991 GHz -47.55 dBm -34.55 db 13.000 GHz 18,000 GHz 1.000 MHz 15.90205 GHz -47.20 dBm -34,20 dB
- — e p—
L VA J - L JL 4 '

Dater 7 MAY 2015 02:22:02

Date: 7 MAY 2019 01:53:41

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.20 de Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
PLRIOLS | INE_ABS PARS
" P P TP g -~
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -53,60 dBm -40.60 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -53.53 dBm -40.53 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.96230 GHz -52,98 dBm -39,98 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99842 GHz -47.93 dbm -34.93 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.80877 GHz -49.83 dBm -36.83 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.63940 GHz -47.55 dBm -34.55 db
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saronas. FCC RF Test Report

Report No. : FG942417B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0033
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage =5 V. ; Battery End Point (BEP) =4.75 V. ; Maximum Voltage =5.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number
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Report Version
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saronas. FCC RF Test Report

Report No. : FG942417B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0022
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0069
-10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note: Normal Voltage =5 V. ; Battery End Point (BEP) =4.75 V. ; Maximum Voltage =5.25 V.

Sporton International (Kunshan) Inc.
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saronas. FCC RF Test Report

Report No. : FG942417B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0033
40 Normal Voltage 0.0028
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0033

Note:

1. Normal Voltage =5 V. ; Battery End Point (BEP) =4.75 V. ; Maximum Voltage =5.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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saronas. FCC RF Test Report

Report No. : FG942417B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0024
30 Normal Voltage 0.0080
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0102
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0086
-30 Normal Voltage 0.0058
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0096

Note:

1. Normal Voltage =5 V. ; Battery End Point (BEP) =4.75 V. ; Maximum Voltage =5.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG942417B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0004
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0072

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0058
-30 Normal Voltage 0.0061
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0046

Note:

1. Normal Voltage =5 V. ; Battery End Point (BEP) =4.75 V. ; Maximum Voltage =5.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG942417B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0015
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0044
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0039
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =5 V. ; Battery End Point (BEP) =4.75 V. ; Maximum Voltage =5.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3702 -56.70 -13 -43.70 -68.96 2.641 14.90 H
5553 -46.92 -13 -33.92 -58.78 2.94 14.80 H
7404 -52.21 -13 -39.21 -61.98 3.39 13.16 H
Lowest 3702 53.87 13 -40.87 66.13 2.64 14.90 v
5553 -55.43 -13 -42.43 -67.29 2.94 14.80 V
7404 -51.90 -13 -38.90 -61.67 3.39 13.16 \Y
3741 -39.75 -13 -26.75 -52.01 2.641 14.90 H
5613 -36.73 -13 -23.73 -48.59 2.94 14.80 H
Middle 7488 -52.41 -13 -39.41 -62.18 3.39 13.16 H
3741 -41.45 -13 -28.45 -53.71 2.64 14.90 vV
5613 -46.93 -13 -33.93 -58.79 2.94 14.80 \Y
7488 -51.75 -13 -38.75 -61.52 3.39 13.16 \Y
3783 -39.91 -13 -26.91 -52.17 2.641 14.90 H
5673 -44.55 -13 -31.55 -56.41 2.94 14.80 H
Highest 7560 -53.05 -13 -40.05 -62.82 3.39 13.16 H
3783 -42.17 -13 -29.17 -54.43 2.64 14.90 \%
5673 -51.33 -13 -38.33 -63.19 2.94 14.80 V
7560 -52.21 -13 -39.21 -61.98 3.39 13.16 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 5/ 10MHz / QPSK/

Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1650 -68.34 -13 -55.34 -75.31 1.58 10.70 H
2474 -60.56 -13 -47.56 -68.81 2.102 12.50 H
Lowest 3300 -64.24 -13 -51.24 -73.13 2.856 13.90 H
1650 -68.39 -13 -55.39 -75.36 1.58 10.70 \
2474 -61.07 -13 -48.07 -69.32 2.10 12.50 vV
3300 -64.50 -13 -51.50 -73.39 2.86 13.90 vV
1664 -61.72 -13 -48.72 -68.69 1.58 10.70 H
2496 -63.79 -13 -50.79 -72.04 2.102 12.50 H
Middle 3330 -64.64 -13 -51.64 -73.53 2.856 13.90 H
1664 -60.63 -13 -47.63 -67.60 1.58 10.70 vV
2496 -64.09 -13 -51.09 -72.34 2.10 12.50 V
3330 -64.37 -13 -51.37 -73.26 2.86 13.90 V
1680 -68.39 -13 -55.39 -75.36 1.58 10.70 H
2518 -61.21 -13 -48.21 -69.46 2.102 12.50 H
Highest 3360 -64.52 -13 -51.52 -73.41 2.856 13.90 H
1679.18 -68.57 -13 -55.57 -75.54 1.58 10.70 vV
2518 -62.18 -13 -49.18 -70.43 2.10 12.50 V
3360 -64.24 -13 -51.24 -73.13 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)

5000 -63.68 -25 -38.68 -73.89 3.03 13.24 H
7504 -59.64 -25 -34.64 -69.09 3.56 13.01 H
10004 -45.43 -25 -20.43 -54.95 3.92 13.44 H
12504 -48.28 -25 -23.28 -58.20 4.44 14.36 H
Lowest 5000 -52.12 -25 -27.12 -62.33 3.03 13.24 \%
7504 -55.83 -25 -30.83 -65.28 3.56 13.01 \%
10004 -41.57 -25 -16.57 -51.09 3.92 13.44 \%
12504 -40.92 -25 -15.92 -50.84 4.44 14.36 \%
5052 -60.73 -25 -35.73 -70.94 3.03 13.24 H
7578.27 -60.51 -25 -35.51 -69.96 3.56 13.01 H
10104 -47.05 -25 -22.05 -56.57 3.92 13.44 H
iddl 12630 -47.83 -25 -22.83 -57.75 4.44 14.36 H
Middle 5052 -49.11 -25 -24.11 -59.32 3.03 13.24 \Y
7580 -56.87 -25 -31.87 -66.32 3.56 13.01 \Y
10104 -42.54 -25 -17.54 -52.06 3.92 13.44 \%
12630 -41.62 -25 -16.62 -51.54 4.44 14.36 \%
5100 -62.98 -25 -37.98 -73.19 3.03 13.24 H
7652 -60.12 -25 -35.12 -69.57 3.56 13.01 H
10204 -48.80 -25 -23.80 -58.32 3.92 13.44 H
Highest 12756 -48.54 -25 -23.54 -58.46 4.44 14.36 H
5100 -51.42 -25 -26.42 -61.63 3.03 13.24 \%
7652 -56.23 -25 -31.23 -65.68 3.56 13.01 V
10204 -43.38 -25 -18.38 -52.90 3.92 13.44 \Y
12756 -41.80 -25 -16.80 -51.72 4.44 14.36 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12/ 10MHz / QPSK

Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1400 -64.79 -13 -51.79 -70.81 1.40 9.57 H
2098 -58.34 -13 -45.34 -65.75 1.87 11.44 H
2798 -64.77 -13 -51.77 -73.66 2.31 13.35 H
Lowest 1400 -60.56 -13 -47.56 -66.58 1.40 9.57 \
2098 -57.49 -13 -44.49 -64.90 1.87 11.44 vV
2798.36 -64.76 -13 -51.76 -73.65 2.31 13.35 vV
1406 -67.81 -13 -54.81 -73.83 1.40 9.57 H
2109.27 -67.22 -13 -54.22 -74.63 1.87 11.44 H
Middle 2812 -64.02 -13 -51.02 -72.91 2.31 13.35 H
1406 -66.32 -13 -53.32 -72.34 1.40 9.57 vV
2110 -62.16 -13 -49.16 -69.57 1.87 11.44 V
2812 -64.19 -13 -51.19 -73.08 2.31 13.35 V
1414 -65.90 -13 -52.90 -71.92 1.40 9.57 H
2120 -58.25 -13 -45.25 -65.66 1.87 11.44 H
Highest 2826 -63.87 -13 -50.87 -72.76 2.31 13.35 H
1414 -64.16 -13 -51.16 -70.18 1.40 9.57 vV
2120 -59.45 -13 -46.45 -66.86 1.87 11.44 V
2826 -64.21 -13 -51.21 -73.10 2.31 13.35 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 13 /5MHz / QPSK

Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1554 -67.00 -13 -54.00 -69.63 1.09 5.87 H
2332 -65.44 -13 -52.44 -67.84 1.37 5.92 H
Lowest 3108 -64.03 -13 -51.03 -67.92 1.64 7.68 H
1554 -66.43 -13 -53.43 -69.06 1.09 5.87 \
2332 -61.08 -13 -48.08 -63.48 1.37 5.92 vV
3108 -64.05 -13 -51.05 -67.94 1.64 7.68 vV
1560 -65.39 -42.15 -23.24 -68.02 1.09 5.87 H
2340 -62.25 -13 -49.25 -64.65 1.37 5.92 H
Middle 3120 -64.69 -13 -51.69 -68.58 1.64 7.68 H
1560 -65.25 -42.15 -23.10 -67.88 1.09 5.87 vV
2340 -62.03 -13 -49.03 -64.43 1.37 5.92 V
3120 -64.57 -13 -51.57 -68.46 1.64 7.68 V
1564 -66.86 -42.15 -24.71 -69.49 1.09 5.87 H
2348 -64.64 -13 -51.64 -67.04 1.37 5.92 H
Highest 3132 -63.93 -13 -50.93 -67.82 1.64 7.68 H
1564 -66.59 -42.15 -24.44 -69.22 1.09 5.87 vV
2348 -62.57 -13 -49.57 -64.97 1.37 5.92 V
3132 -64.27 -13 -51.27 -68.16 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 13/ 10MHz / QPSK

Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1556 -67.71 -13 -54.71 -70.34 1.09 5.87 H
2332 -65.97 -13 -52.97 -68.37 1.37 5.92 H
Middle 3108 -63.64 -13 -50.64 -67.53 1.64 7.68 H
1556 -67.64 -13 -54.64 -70.27 1.09 5.87 \
2332 -64.04 -13 -51.04 -66.44 1.37 5.92 vV
3108 -64.12 -13 -51.12 -68.01 1.64 7.68 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3423 -57.51 -13 -44.51 -68.25 2.604 13.34 H
5133 -43.66 -13 -30.66 -54.17 3.011 13.52 H
Lowest 6840 -46.18 -13 -33.18 -56.38 3.271 13.47 H
3423 -57.86 -13 -44.86 -68.60 2.604 13.34 \
5133 -42.98 -13 -29.98 -53.49 3.011 13.52 vV
6840 -46.40 -13 -33.40 -56.60 3.271 13.47 vV
3472.18 -58.04 -13 -45.04 -68.78 2.604 13.34 H
5208 -41.01 -13 -28.01 -51.52 3.011 13.52 H
Middle 6948 -50.07 -13 -37.07 -60.27 3.271 13.47 H
3471 -58.42 -13 -45.42 -69.16 2.604 13.34 vV
5208 -40.01 -13 -27.01 -50.52 3.011 13.52 V
6948 -49.87 -13 -36.87 -60.07 3.271 13.47 V
3522 -57.77 -13 -44.77 -68.51 2.604 13.34 H
5283 -40.32 -13 -27.32 -50.83 3.011 13.52 H
Highest 7044 -50.75 -13 -37.75 -60.95 3.271 13.47 H
3522 -58.08 -13 -45.08 -68.82 2.604 13.34 vV
5283 -41.26 -13 -28.26 -51.77 3.011 13.52 V
7044 -49.80 -13 -36.80 -60.00 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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